Cush Number Reference
Item Number Qty |Description Dexter No.
1 WO0315-1 1 |Front Hanger L.H. Road Side, Adj. 6" Ride Height
2 WO0315-2 1 |Front Hanger R. H. Curb Side, Fixed 6" Ride Height # 28-67-4
4 W0260 2 |Rear Hanger, Universal 6" Ride Height # 30-66-1
K0090-1 CENTER HANGER & EQUALIZER ASSEMBLY (SHORT EQUALIZER 42.25") |
3 W0259 2 |Equalizer Center Hanger Universal, 6" Ride Height # 29-43-2
24 WO0337-1 1 Equalizer L.H. Road Side, Adj 42.25" TANDEM, Slipper W/BUSHING
25 WO0337-2 1 |Equalizer R.H. Curb Side, Fixed 42.25" TANDEM, Slipper W/BUSHING # 13-108-3
7a C0146| 1 Equalizer Bushing, Rubber/Steel 3.8"LG x 2.12"0D x 1.12"ID
7b T0061 2 |Eql bush inserts, 1.125"od x 7/8"id x 3.5"lg (eqgl bush insert)
13 H0123 2 |HHCS 7/8"-14unf x 6"Ig grade 8 (equalizer hanger)
14 H1101 2 |Securex Wheel Nut 7/8"-14unf (equalizer hanger)
K0090-2 CENTER HANGER & EQUALIZER ASSEMBLY (LONG EQUALIZER 48.50") |
3 W0259 2 |Equalizer Center Hanger Universal, 6" Ride Height
5 WO0316-1 1 |Equalizer L.H. Road Side, Adj. 48.50" TANDEM, Slipper W/BUSHING
6 W0316-2 1 |[Equalizer R.H. Curb Side, Fixed 48.50" TANDEM, Slipper W/BUSHING # 13-109-3
7a C0146| 1 Equalizer Bushing, Rubber/Steel 3.8"LG x 2.12"0D x 1.12"ID
7b T0061 2 |Eql bush inserts, 1.125"od x 7/8"id x 3.5"lg (eql bush insert)
13 H0123 2 [HHCS 7/8"-14unf x 6"Ig grade 8 (equalizer hanger)
14 H1101 2 |Securex Wheel Nut 7/8"-14unf (equalizer hanger)
K0088 Qty [HARDWARE KIT - 206 |
8 T0062 4 [Sleewe insert 1"0dx0.75"id x 2.8"lg (spring eye insert)
9 H0305 4 |HHCS 1/2"-unc x 4"lg grade 5, keeper bolt (equalizer ends) # 7-95
10 H1302 4 |Lock Nut 1/2"-unc grade B, retainer nut (equalizer ends) # 12N
11 H0206 4 |HHCS 3/4"-unc x 5"lg grade 8 (Front Hanger & Equalizer Rear)
12 H1201 4 |Lock Nut 3/4"-10unc grade C (spring pivot)
15 T0070 4 |Tube 1/2"id x 3.1"long (Keeper Sleeve)
16 AWO0304 2 |Slip Joint Yoke Assembly, Front Hanger & Equalizer, L.H. Road Side (only)

FRONT HANGER |

L.H. ROAD SIDE, ADJ.

Cush No.| Dexter No. |Leaves | Capacity
CP7243-1| P72-43-1 3 5,000 Ibs.
CP7244-1| P72-44-1 3 6,000 Ibs.
CP7245-1| P72-45-1 3 7,500 Ibs.

Note: 2 Springs Required per Axle Set

uonewoul
Jey) seaibe

juaidioal 8y “Siseq [enuspyuod

& U0 Ajuo paniwgns st pue diod
ysn jo Auadoud fenyoaji@iul Y3 st
UIBJ3Y UMOYS UONEWLIoj|

‘SOMA_Ldvd 335 IVINALYW

0 JUasU0d uanUM Jnoynm Aured

piy e 01 3peW 8]

-Bupuad syuared Jo syuared ysno Aq|
SIUI O 2INSOPSIP

pajosjoid ubisap siyL ‘di0d usnd

“XO¥dd¥

© :LHOEM
RUESVEREN]

Q3H03HD
INVNSLAvQ

S0/ZL/ZL | WAL

4

40

[
133HS

:31v0S
= SNDILOVad

oL/l —=/+
—/+ = STI9NY

-/ = XXX

150
290"
zL

“qALVIS ISIMUIHLO

SSIINN IONVIITOL

3715V
—/+ = XX
Co/t =X

¥l 371S—(
8'l 37ZIS—g

TIT

NO3
95180
95180

‘A3

A8

3Uva
80/51/80( WM
60/91/20| Hma
60/L1/20| Hma

JON ONIMVYA/18vd

A3
r
K
1

[
M

INSTALLATION OF "T—ALIGN”:

[opON 3ybleH eply uepp] g
Buney b uoisuadsns s|xy / #000'GT

dsns Bunds wapue] ajpuld uonedlddy ysno
133HS NOILVTIVLSNI NOILVYOI1ddV I

1HVHO-902-dVO | 1

1100 AI0o4Sno MM
vSN "ON ‘DXIN

-
* Note: Leaf Springs are not included in the CW

Suspension Kits Shown.

Overview; The "T—Align” pivot joint features a yoke assembly that covers the alignment slot. After alignment, clamp the joint

per Cush torque specifications. No weld is required to secure the slip joint after proper tightening.

1) Remove load from trailer (empty). Jack the trailer up on a level surface and place appropriate jack stands of sufficient
strength/capacity to support the load under the axle near the spring seat areas.

2) Tighten all fasteners on the R.H. Curb Side of trailer suspension.

3) With ratchet, turn the alignment bolt on the yoke assembly (L.H. ROAD SIDE) so that the pivot bolt is at the "CENTER OF
THE SLOT” on the front hanger & equalizer. DO NOT USE AN IMPACT GUN.

4) Hand tighten (snug) the pivot nuts of the "T—Align” to be tight enough to hold the joint together but loose enough to
permit forward movement of the alignment yoke (able to loosen by hand).

5) Block the top side of each equalizer between the frame with 2 blocks (3%” tall) per side, to keep level.

6) Measure from the trailer’'s kingpin to determine the alignment required on the front axle (L.H. ROAD SIDE) to within X¢".

7) After achieving proper alignment of the forward axle, torque pivot fasteners and install jam nuts.

8) Align additional axles to within 1/16" tolerance of the forward axle per the "T—Align” method.

Reference

TRAILER

CENTER

FRONT HANGER

R.H. CURB SIDE, FIXED

Intallation Note:
Torque Pivot Nut Tight
After Alignment

AFT

Model Options Axle Spacing | Model \ |15K Suspension Brackets w/Variable Axle Mounting Kits | Dexter No.
CAP-206-02-NU 42.25" [ Nu_ T [NoU-Bolt Kit Included With Suspension
Uses Items:
24 & 25
CAP-206-03-NU 48.50" [ NU_ T TNo U-Bolt Kit Included With Suspension
Uses Items:
5&6
CAP-206-02-10K 42.25" 10K 5/8" U-Bolt Kit Included With Suspension (10K)
Item| KO0093 |Qty |Kit For Tandem Unit
Uses Items: 18 | HU601 8 |U-BOLT 5/8"-11 unc x 9" Lg Grd 8, 5" Round # 091148
24 & 25 19 B0528 4 |U-bolt bottom plate 10k- 3" Spring Standard #12-53
20 | H1601 16 |Toplock LockNut 5/8"-11 unc grade C # 6-38
CAP-206-03-10K 48.50" 10K 5/8" U-Bolt Kit Included With Suspension (10K)
Item| KO0093 |Qty |Kit For Tandem Unit
Uses Items: 18 | HU601 8 |U-BOLT 5/8"-11 unc x 9" Lg Grd 8, 5" Round # 091148
5&6 19 B0528 4 |U-bolt bottom plate 10k- 3" Spring Standard #12-53
20 | H1601 16 |Toplock LockNut 5/8"-11 unc grade C # 6-38
CAP-206-02-15K 42.25" 12K-15K 3/4" U-Bolt Kit Included With Suspension (12K-15K)
Item| K0089 |Qty |Kit For Tandem Unit
Uses ltems: | 21 | HU201 8 |U-BOLT 3/4"-10 unc x 9" Ig Grd 8, 5" Round #11-70
24 & 25 22 B0716 4 |U-bolt bottom plate 12k/15k- 3" Spring Standard #12-46
23 | H1201 16 |Toplock LockNut 3/4"-10 unc grade C #6-113
CAP-206-03-15K 48.50" 12K-15K 3/4" U-Bolt Kit Included With Suspension (12K-15K)
Item| KO0089 |Qty |Kit For Tandem Unit
Uses Items: 21 HU201 8 |U-BOLT 3/4"-10 unc x 9" Ig Grd 8, 5" Round #11-70
5&6 22| BO716 4 |U-bolt bottom plate 12k/15k- 3" Spring Standard #12-46
23 H1201 16 |Toplock LockNut 3/4"-10 unc grade C #6-113

Intallation Note:
Eq. Nut
Torque Tight

Intallation Note:
Do not clamp spring with
this bolt/nut (2 Ples/axle)

10K BOTTOM
PLATE SHOWN

EQUALIZER
L.H. ROAD SIDE, ADJ.

10K BOTTOM
PLATE SHOWN

LONG EQUALIZER

EQUALIZER

SHOWN FOR 48.5" CTRS

R.H. CURB SIDE, FIXED




